
United States 
Environmental Protection 
Agency 

Technologies and Costs for Treating 
Perchlorate-Contaminated Waters 

&EPA 



Office of Water (4607M) 
EPA 816-R-19-005
December 2018 
www.epa.gov/safewater



Technologies and Costs for Treating Perchlorate-Contaminated Water 

i 

Disclaimer 
Mention of trade names or commercial products does not constitute endorsement or 
recommendation for use. 

Table of Contents 
DISCLAIMER.............................................................................................................................................. I 
TABLE OF CONTENTS ............................................................................................................................ I 
[...]
al., 2005). The lower pH has been shown to diminish the negative surface charge of the 
membranes, inhibiting the electrostatic rejection mechanism. One study (J. Yoon, Amy, et al., 
2005) demonstrated that a phosphonate-based antiscalant improved both product water flux and 
perchlorate rejection. In these studies, perchlorate rejection by RO membranes was much less 
sensitive to the feed water pH. 

The same studies demonstrated that a high concentration of other ions, particularly divalent 
cations, in the membrane feed water can reduce perchlorate rejection. Again, the studies 
attributed the reduced rejection to a diminished membrane surface charge. One study that 
included one natural water and several synthetic waters (Y. Yoon et al., 2005) found that the 
natural water had worse perchlorate rejection than the most similar synthetic water for NF and 
UF membranes. 

4.4 Pre- and Post-Treatment Needs 
In general, pretreatment requirements for membrane technologies depend on influent water 
quality as well as the type of membrane used. RO and NF membranes are often used after media 
filtration, or more recently, after UF or microfiltration membranes. Membrane filtration 
processes often include a prescreen or cartridge filter to remove sediment that could damage the 
membranes. RO and NF membranes often require pH adjustment or antiscalant.  

The pilot study of RO and NF membrane elements (Liang et al., 1998) included prechlorination 
and conventional filtration (rapid mix, flocculation, sedimentation, and filtration). Pretreatment 
requirements, however, typically are independent of the specific contaminant targeted for 
removal. Calculations such as the silt density index (SDI), found in ASTM standard D3739-94, 
can provide insight into the fouling problems that are inherent in any membrane system. SDI 
measures the fouling potential of suspended solids. Manufacturers typically specify maximum 



Technologies and Costs for Treating Perchlorate-Contaminated Water 

  43 
 

SDIs of 3 to 5 for RO and NF elements. In addition, it is important to model and conduct pilot 
studies to assess the potential for fouling from substances such as calcium carbonate, silica, 
calcium fluoride, barium sulfate, calcium sulfate, strontium sulfate, and calcium phosphate. The 
Langelier saturation index (LSI), described in ASTM standard D4189-94, characterizes the 
potential for CaCO3 scaling. The LSI is used to indicate the tendency of water to precipitate, 
dissolve, or be in equilibrium with calcium carbonate, and what pH change is required to bring 
the water back to equilibrium. The scaling potential of other substances may be determined from 
a saturation calculation. 

Although the perchlorate literature does not address post-treatment requirements, the permeate 
from RO filtration is essentially deionized water, and generally requires post treatment for 
corrosion control before it enters a distribution system (American Water Works Assocation and 
American Society of Civil Engineers (AWWA/ASCE), 2005). In other drinking water treatment 
applications using groundwater, the permeate is often blended with untreated water to produce a 
less corrosive finished water. If the source water has a sufficiently low concentration of 
perchlorate and other contaminants, higher rates of blending will be possible, likely reducing 
post-treatment requirements. 

4.5 Waste Generation and Residuals Management Needs 
Membrane filtration produces a waste stream called the concentrate (or reject). This waste stream 
contains all removed dissolved and suspended solids, and must be further treated and/or disposed 
of. Membrane system designs generally set a recovery rate (i.e., the ratio of permeate to feed 
flow) based on the scaling potential of the resulting concentrate water. The presence of a 
particular target contaminant has little or no effect on the selected recovery rate. Therefore, it is 
likely that the concentrate flow would represent a substantial share of influent flows. In other 
applications, concentrate flows can account for 15 to 30 percent of influent, which implies a 
fairly large perchlorate-contaminated waste stream for subsequent treatment or disposal. 

In general, full-scale RO systems handle concentrate using surface water discharge or discharge 
to sanitary sewer, with a small number using deep well injection, evaporation ponds, or spray 
irrigation (U.S. DoI, 2001). The large volume of residuals is a well-known obstacle to adoption 
of RO technology. In the case of perchlorate removal by centralized treatment plants, the high 
perchlorate concentration in the residuals might limit the disposal options or require additional 
treatment prior to disposal, depending on state and local discharge regulations. Studies of 
treatment of perchlorate-bearing RO residuals are limited to a few laboratory-scale studies. 
These include biological (Giblin et al., 2002) and thermal treatment (Applied Research 
Associates, 2000) of RO concentrate, discussed in more detail in Appendix A. 

In addition, periodic cleaning of the membrane system is necessary to recover productivity lost 
to fouling. This cleaning may include cycles of acid and caustic wash, depending on the nature of 
the fouling. Since the spent cleaning solution is generated infrequently and in small amounts, it is 
typically diluted by and handled with the concentrate. 

4.6 Critical Design Parameters 
As discussed in Section 4.2, pilot and bench-scale studies have demonstrated that perchlorate can 
be substantially removed by RO. The studies demonstrate widely varying removal of perchlorate 



Technologies and Costs for Treating Perchlorate-Contaminated Water 

  44 
 

with NF and UF processes. Therefore, this section focuses on critical design parameters for RO.  
For comparison, it notes available data for NF, but does not discuss UF. 

Critical design parameters for RO systems removing perchlorate are: 

• Feed water quality 
• Membrane type and feed water pressure 
• Recovery rate 
• Flux rate 
• Pretreatment requirements. 

Exhibit 4-4 shows design information from the pilot-scale work performed at the Metropolitan 
Water District of Southern California, La Verne Treatment Plant, which used RO and NF to 
remove perchlorate from pretreated Colorado River Water (Liang et al., 1998). The paragraphs 
below discuss each of the parameters listed above in more detail. Values for other RO design 
parameters (e.g., cleaning procedures, residuals discharge options), while not specifically 
addressed in the literature reviewed here, are well documented for RO treatment in general. EPA 
has no reason to expect a significant difference in these parameters for RO systems treating 
perchlorate. This section provides a general discussion of the design parameters and the range of 
values reported in the literature for these parameters. Chapter 7 identifies the specific values for 
each parameter used in EPA’s cost estimates. 



Technologies and Costs for Treating Perchlorate-Contaminated Water 

  45 
 

Exhibit 4-4. Critical Design Parameters for Reverse Osmosis (and Nanofiltration) 
Membrane Filtration 

Critical Design 
Parameter 

Value from the Reference (Liang et al., 1998) 

Feed water quality TOC = 2.40 – 3.50 mg/L 
UV254 = 0.024 – 0.032 /cm 
Conductivity = 969 – 1030 micro-ohm/cm 
Temperature = 26°C 
pH = 8.09 – 8.24 
Turbidity = 0.12 – 0.18 NTU 
Particle count = 113 – 1590 /milliliter 

Membrane type One membrane element, 4-inch diameter, 40 inches long, thin-film composite with negative surface 
charge 
RO: 72 square foot active area, specific flux 0.14 gallons per day per square foot (gpd/ft2 or gfd) per 
pound per square inch (gfd/psi) 
NF: 82 square foot active area, specific flux 0.17 gfd/psi, molecular weight cutoff 300 Daltons 

Average feed water 
pressure 

RO: 106 psig 
NF: 87 psig 

Recovery rate No data is given. 
Flux rate 15 gfd for both RO and NF 
Pretreatment The raw water was treated via prechlorination, rapid mix, flocculation, sedimentation, and filtration prior 

to passing through the membranes. The prechlorination dose was adjusted to maintain an effluent 
free-chlorine residual of 0.5 to 1.0 mg/L. The coagulation step used 5 mg/L alum and 1 mg/L polymer. 
Six column-type filters were used: four dual-media filters with 20 inches of anthracite coal and 8 inches 
of silica sand; and two tri-media filters with 8 inches of silica sand and 3 inches of ilmenite. The filter 
effluent was passed through a dechlorination unit. 

 
4.6.1 Feed Water Quality 
As discussed in Section 4.4, feed water quality can determine pretreatment and cleaning 
requirements. Furthermore, as discussed below, it affects the values achievable for other relevant 
design parameters, such as recovery and flux rate. Finally, higher levels of total dissolved solids 
correspond to higher osmotic pressure in the membrane concentrate, and thus increase energy 
requirements. Feed water quality parameters that are crucial include temperature, pH, SDI, total 
dissolved solids, and concentrations of ions that can lead to the oversaturation of scaling salts, 
such as those listed in Section 4.4.  

4.6.2 Membrane Type and Feed Water Pressure 
Membrane elements from different manufacturers, and different elements from the same 
manufacturer, may have widely varying water and ion permeabilities. Effective pore size and 
maximum feed pressure determine whether a membrane is characterized as RO or NF. As 
discussed in Section 4.1, RO membranes have pore sizes of 0.001 microns or less and operate at 
pressures in the range of roughly 100 to 1,000 psig. NF membranes have pore sizes of roughly 
0.001 to 0.01 microns and use pressures in the range of 75 to 150 psig. Membrane elements also 
are characterized by their diameter (usually 4 to 18 inches), active area (in square feet), and 



Technologies and Costs for Treating Perchlorate-Contaminated Water 

  46 
 

specific flux rate (measured in gfd per psi of net driving pressure6). Other relevant operating 
specifications include maximum recovery in one element, minimum concentrate flow, maximum 
feed SDI, minimum operating pH, maximum operating temperature, and maximum pressure drop 
permitted in a single element and a complete pressure vessel.  

Exhibit 4-4 shows data on the specific membranes tested for perchlorate by Liang et al. (1998). 
The RO membranes (which showed higher perchlorate removal efficiency than the NF 
membranes) operated at the low end of the typical range for that technology (106 psig). 

4.6.3 Recovery Rate 
As discussed above, RO produces a permeate flow (water with most dissolved solids removed) 
and a concentrate flow (residual water rejected by the membrane). The recovery rate is the 
percentage of the influent flow that is recovered as permeate. Increasing the recovery rate will 
increase the concentration of dissolved solids in the membrane reject water, and will thus 
increase the required feed pressure and the potential for membrane scaling. Thus, the achievable 
recovery rate depends on the quality of the source water as well as the pretreatment of the water 
(American Water Works Assocation and American Society of Civil Engineers (AWWA/ASCE), 
2005), and systems with high levels of total dissolved solids in their feed water will typically 
operate at lower recovery rates than systems with lower levels.   

For a given membrane and feed water, a higher recovery rate will require the use of more 
elements in series.  The model accomplishes this by increasing the number of elements per 
pressure vessel and/or by increasing the number of stages in the system. For NF membrane 
elements, the target recovery will typically be between 80 and 90 percent. For RO elements, the 
target recovery will typically be between 50 and 85 percent. Although Liang et al. (1998) did not 
report recovery rates achieved in their pilot studies, recovery rate is driven by overall feed water 
quality, not the specific contaminant being targeted. Therefore, EPA has no reason to expect a 
significant difference in recovery rate for RO systems treating perchlorate from the values 
typically documented for RO systems in general. 

4.6.4 Flux Rate 
The flux of the system is the rate of permeate water per unit of membrane area, typically 
measured in gfd. While each stage of a membrane system will have a different flux, the average 
flux over all elements is a fundamental design parameter. In general, the higher the quality of the 
feed water, the higher the flux that may be achieved. Operating with excessively high flux, 
however, leads to fouling of the membrane elements. Depending on the nature of the fouling, it 
may be reversed by cleaning, or may require replacement of the elements. 

For many ground waters, systems can operate successfully with fluxes between 16 and 20 gfd. 
Surface waters require lower fluxes, typically between 12 and 17 gfd, depending on the SDI of 
the source water. Pretreatment will usually permit the use of a higher flux. The pilot studies by 
Liang et al. (1998) used a flux rate of 15 gfd, in the typical range for surface water. 

                                                 

6 Net driving pressure is equal to the feed pressure at a particular point in the pressure vessel minus the osmotic 
pressure of the feed water. 



Technologies and Costs for Treating Perchlorate-Contaminated Water 

  47 
 

4.6.5 Pretreatment Requirements 
As discussed in Section 4.4, to reduce fouling of the membrane, some type of pretreatment is 
usually required. The pilot studies by Liang et al. (1998) used extensive pretreatment, the 
equivalent of conventional filtration. Conventional filtration, however, would likely already be 
present at surface water sources that require additional treatment to remove perchlorate. The 
types of pretreatment that would more likely need to be added to an existing treatment train for 
implementation of RO include those identified in Section 4.4, such as cartridge filtration and acid 
and/or antiscalant addition. 



Technologies and Costs for Treating Perchlorate-Contaminated Water 

  48 
 

5 Point-of-Use Treatment 
5.1 Operating Principle 
A POU device uses a miniaturized version of a centralized treatment process to meet water 
quality standards for consumption at individual taps (e.g., a kitchen sink). When a system 
installs, controls (i.e., owns), and maintains POU devices at all customer locations where water is 
consumed (e.g., residences), it can forego centralized treatment (USEPA, 2006b). Because POU 
devices treat a small fraction of the water delivered by a system, a compliance program that 
relies on POU devices may be more cost-effective for smaller systems. 

For perchlorate removal, the NSF Joint Committee on Drinking Water Treatment Units has 
added a protocol to NSF/ American National Standards Institute (ANSI) Standard 58: Reverse 
Osmosis Drinking Water Treatment Systems that requires an RO unit to be able to reduce 
perchlorate from a challenge level of 130 µg/L to a target level of 4 µg/L (NSF International, 
2019). Several organizations (e.g., NSF International, Underwriters Laboratories, Water Quality 
Association) provide third-party testing and certification that POU devices meet drinking water 
treatment standards. There are no perchlorate certification standards for other types of POU 
devices such as those using ion exchange media. Therefore, the discussion in this section focuses 
on POU RO devices. 

The operating principle for POU RO devices is the same as centralized RO: steric exclusion and 
electrostatic repulsion of ions from the charged membrane surface. In addition to an RO 
membrane for dissolved ion removal, POU RO devices often have a sediment pre-filter and a 
carbon filter in front of the RO membrane, a 3- to 5-gallon treated water storage tank, and a 
carbon filter between the tank and the tap.  

To meet a perchlorate drinking water standard, a system would need to purchase, install, and 